



## **Network Notification**

**Notice Date:** January 26, 2018  
**To:** Ohio Medicaid Health Partners  
**From:** CareSource®  
**Subject:** CareSource No Longer Accepting 77057 Claim Code for Mammography Services  
**Effective Date:** January 1, 2017

---

Effective Jan. 1, 2017, CareSource no longer accepts claims for mammography services that bill with code 77057. In alignment with Current Procedural Terminology (CPT) guidelines, CareSource will recognize 77057 as a deleted code. Claims submitted with deleted code 77057 will be denied. To avoid claim denials, **please use the replacement code 77067** on claims instead of code 77057.

If you have submitted a claim to CareSource with code 77057, you will need to submit a corrected claim with the replacement code 77067 in order to receive payment for the service. You have 365 days from the date of service or discharge to submit a corrected claim.

For any questions, please contact Health Partner Services at **1-800-488-0134**.

OH-P-1411